
65

Everyman’s Science     VOL. XLII  NO. 2,  June ’07 — July ’07
EVERYMAN’S

SCIENCE
Vol. XLII No. 2 (June ’07 – July ’07)

EDITORIAL ADVISORY BOARD

Dr. S. P. Mehrotra (Jamshedpur)

Dr. D. Balasubramanian (Hyderabad)

Mr. Biman Basu (New Delhi)

Dr. Amit Ray (New Delhi)

Prof. D. Mukherjee (Kolkata)

Prof. Dipankar Gupta (New Delhi)

Prof. Andrei Beteille (New Delhi)

Prof. P. Balaram (Bangalore)

Dr. Amit Ghosh (Chandigarh)

Dr. V. Arunachalam (Chennai)

Prof. C. Subramanyam (Hyderabad)

Prof. Nirupama Agarwal (Lucknow)

Prof. C. M. Govil (Meerut)

Prof. K. R. Samaddar (Kalyani)

COVER PHOTOGRAPHS (Left to Right)

Past General Presidents of ISCA

1. Dr. D. N. Wadia (1942, 1943)

2. Prof. S. N. Bose (1944)
[...]
and jute in needle loom with special technique so
that PP fibre can only be visible from the product
surface while jute remains confined in the middle
are expected to serve such purposes. In collaboration
with National Institute for Research on Jute and
Allied Fibre Technology (NIRJAFT), Ram Krishna
Mission, Kamarpukur has established one plant for



92

Everyman’s Science     VOL. XLII  NO. 2,  June ’07 — July ’07

this purpose. This is gradually gaining popularity
among the farmers and entrepreneurs.

(b) Geo-Textile :

This has use in checking soil erosion,
maintaining embankments and ‘kutcha’ drainage.
It also helps protect newly constructed
embankments of railways and roads. The best use
is in mulching soil in agricultural fields. The
advantages of jute Geo-Textile are its low cost,
easy installation and availability in plenty. It absorbs
large part of the kinetic energy of rain drops and
controls rain splash detachment of soil particles.
Thus, it acts as an effective soil stabilizer by
providing reinforcement.

(c) Protective Textile :

Jute can be used to replace asbestos, false
ceiling and door panels.

(d) In Horticulture :

Jute can be used for Horticulture purposes for
making nursery set cover, tea and apple chests.

(e) Auto Textile :

Non woven jute can be blended with synthetic
to prepare seat covers and cover for different
car parts. Replacing glass fibre with lower-
density natural fibre can slash the weight of some
of the materials used in a car by up to 30%
contributing to lower fuel consumption and less
pollution.

The bio-based materials give improved safety
because natural fibres absorb energy extremely
efficiently in the event of side  collisions and do
not crack or splinter.

(f) Mobile low cost shelter :

Low cost pre-fabricated dwelling accommo-
dation could help in disaster mangement, such as
one faces after flood, earthquake and fire.

(g) Floor covering and insulation medium :

Needle punched jute/jute blended non-woven

fabrics showed excellent thermal and sound
insulation properties. These are substantially cheaper
than woolen and synthetic materials.

(h) Handicrafts :

Different handicrafts can also be made from
Jute for export purpose.

(iii) Paper Pulp :

The world demand for paper has been steadily
increasing. Its consumption increased from 40
million tonnes in 1950 to 226 million tonnes in
1988 and the increase is to the tune of 4.71% per
annum.

In India demand for paper is expected at 50
lakh tonnes. Jute and jute like materials could play
and important complementary role in view of the
depleting perennial forest.

At least 8 tonnes of paper pulp can be produced
from one hectare of jute and kenaf. This will not
only increase income of farmers but also help the
country to be self reliant in paper pulp sector
without hampering the environmental safety. Being
an annual crop, jute has no adverse effect on
environment. On the contrary, depletion of forest
for paper manufacture is proving harmful as it
disturbs ecological balance.

(iv) Super absorbent for Medical use :

Finely pulverized jute stick powder is good
base for making absorbent pads used in hospitals.
It is in use in making air-filters of cars.

(v) Food grade jute bags :

Cocoa and Coffee growers are demanding
special jute bags which have a current market
value of about Rs. 350 crores. Indian Jute Industry
has up till now exported around 10 thousand tonnes
of these bags.

(vi) Jute leaf :

Jute leaf has been in use as vegetable in West
Asian countries, Sudan and Egypt. Bangladesh and



93

Everyman’s Science     VOL. XLII  NO. 2,  June ’07 — July ’07

Thailand are now exporting jute leaves to Japan,
Saudi Arabia and gulf countries. Besides use as a
vegetable, jute leaves have medicinal properties,
which are yet to be exploited by the pharmaceutical
manufacturers.

(vii) Exploiting jute sticks :

Traditionally, they are being used for fuel but at
present many entrepreneurs are utilizing them
for making particle-boards and jute composites.
This way, the price of jute stick has doubled
from Rs. 1 per kg to Rs. 2 per kg by now. This
will certainly fetch additional income to the jute
farmers. Different uses of jute stick are as
follows.

Particle Boards :

Jute stick, being lignocellulosic material like
hard wood, is found to be a good substitute for the
conventional plywood and bamboo particle boards
and composites thus helping out in saving forest
resources. Jute particleboards have wide
applications in packaging (fruits, tea etc.), furniture,
roofing and interior decoration as well.

A variety of products can also be produced
from jute stick like oxalic acid, charcoal, viscose
rayon, carboxymethyl cellulose furfura.

(viii) Jute fibre reinforced composites :

Using non-wovens made from jute fibre wastes
as substrate and synthetic resin as matrix,
waterproof, fire proof corrugated and plain sheets
are prepared, to be used as false ceiling, roofing
materials and partition wall and decorative
items.

(ix) Reinforced plastic materials :

Reinforced plastic materials from jute and jute
blends are on their way to evolve, as jute non-
wovens could be used as replacements of glassfibre
mats for reinforced plastic mouldings.

(x) Biogas production and mushroom cultivation :

On an average, 5-6% of the jute fibre processed
in mills is dropped as ‘caddis’ i.e. un-spinnable
very small fibres unsuitable for further use.
This industrial waste can be used for biogas
production and residual slurry mixed with rice-
straw can even be utilized successfully for
mushroom cultivation.

(xi) The calyx of Kenaf flowers :

The calyx of Kenaf flowers can be utilized for
preparation of processed food products like jam,
jelly, pickles and chutnies. Some cultures were
identified for suitability in both the species of
Hibiscus sabdariffa and Hibiscus cannabinus for
the preparation of excellent pickles.

(xii) Seed oil :

The seed oil content of jute (12-14%) and
Mesta (16-18%) can also be utilized for industrial
oil preparation.

(xiii) Pharmaceutical aid :

Cellulose acetate is used as a tablet coating
material. Carboxymethyl cellulose (CMC) is also
used in cosmetic, toiletries and chemical Industries.
These products developed from jute are the result
of research carried out by Bangladesh Jute Research
Institute (BJRI).

DOYOU KNOW ?

Q5. For crocodile eggs what is the difference if an egg is hatched above or below 87C.

Q6. How taste is related to smell ?



94

Everyman’s Science     VOL. XLII  NO. 2,  June ’07 — July ’07

WASTE WATER TREATMENT

S. Bhattacharya, P. Kumar, H. D. Pandey*

BASIC TECHNOLOGY

An integrated steel plant requires a large
quantity of water for various processes such

as cooling, scrubbing, gas cleaning etc. In the
Indian steel industry, specific water consumption
varies in the range of 10-50m3/tonne of crude steel.
An approach to industrial waste water treatment
must consider the problem in totality. An industrial
waste water treatment scheme should aim to control
the pollution at the source and /or at the ultimate
disposal point. Accordingly, it could be either
‘Inplant Control’, or ‘End of the Pipe Treatment’,
or both.

‘Inplant Control’ consists of measures which
will reduce the waste water quantitatively and
reduce the pollution potential qualitatively. This is
achieved through adoption of appropriate
technologies and recycling of effluents. ‘End of
Pipe Treatment’ deals with treatment and disposal
of waste water after the application of inplant
control. The treatment process chosen depends on
several factors : flow rate, waste-strength and
toxicity, land availability, climatic conditions and
discharge norms.

The waste water treatment comprises three
stages, viz. primary treatment, secondary treatment
and tertiary/post-treatment or final polishing. The
primary stage is for the removal of suspended
solids (SS), tar and oils. It can be achieved through
neutralisation, coagulation, hydrolysis or floatation
depending upon the type of contaminants. The
secondary stage is for the removal of specific toxic
constituents by adopting Activated Sludge Process

(ASP), Trickling Filter (TF), Aerated Lagoons, or
Root Zone Process etc.

Removal of phenol, cyanide and ammonia by
Biological Oxygen Demand (BOD) process is a
typical example of secondary stage treatment. The
tertiary stage is for the final polishing of the
treated water to meet the discharge norms and/or
aesthetic requirements.

The various facilities installed for water pollution
control in SAIL plants are shown in Table-1. The
effluents generated in an integrated steel plant vary
considerably with the nature of the process. Among
these, the effluents from coke ovens (CO) are the
most difficult to treat and are yet to have a standard
treatment method. However, biological oxidation
process has been adopted fairly widely. Some
important aspects of this specialised treatment
process are outlined in this article.

COKE PLANT EFFLUENTS

Coke oven effluents are highly toxic in nature

* Environment Lab. group, RDCIS, Ranchi

Reproduced from ‘Steel Plant Technologies—an overview’
published by Research & Development Centre for Iron &
Steel. Steel Authority of India Ltd. Ranchi-834002 ; with
permission.



95

Everyman’s Science     VOL. XLII  NO. 2,  June ’07 — July ’07

and the volume handled is also large. It contains a
wide variety of contaminants such as tar, oils,
aromatics, cyanides, sulphides, free and fixed
ammonia, thicyanates, thiosulphates etc. Among
the various methods of treatment of these
complex effluents, the biological oxidation process
has been found to be the most economical and
successful.

BIOLOGICAL OXIDATION PROCESS

This process uses the catalytic and metabolic
activities of bacteria and other micro-organisms to
convert the soluble and colloidal organic
carbonaceous matters to carbon dioxide and new
cells. The conversion is carried out by bacteria and
the other micro-organisms in the bio-reactor.

INTEGRATED TREATMENT SCHEME

Treatment scheme for CO effluents may involve
a pre-treatment step followed by primary, secondary
and tertiary stages of treatment.

The major objective of pre-treatment of CO
effluents is to make the waste water more amenable
for treatment at subsequent stages. The presence of
tarry materials, even in small amounts, may pose
difficulties during later steps due to clogging of
ammonia stripping columns or heat exchanger or
inhibition of biological oxidation process. Thorough
removal of suspended solids including tarry

Table I : Water Pollution Control Facilities in SAIL

BSP DSP RSP BSL IISCO ASP SSP VISL MEL Mines Total

Thickeners/Setting Tanks 21 19 6 10 18 2 – 3 1 12 92

BOD Plants 1 1 1 1 2 – – – – – 6

Catch Pits – 6 15 10 13 3 3 – 2 – 52

Neutralisation Units – 2 3 4 1 1 1 – – – 12

STP/Oxidation Ponds 3 5 7 1 6 1 – 1 – 4 28

Miscellaneous (addition – 2 41 12 8 3 1 1 – – 68
of special chemicals etc.)

Total 25 35 73 38 48 10 5 5 3 16 258

materials is, therefore, a pre-requisite. This involves
gravity separation, sedimentation, decantation or
use of gravel filters etc.

Primary treatment consists of ammonia stripping,
neutralisation, equalisation and chemical
conditioning (if necessary). Secondary treatment
involves biological oxidation process in single or

multistages. Each stage is uniquely suited for
bringing down levels of specific pollutants with
the help of specially cultured micro-organisms.
Tertiary treatment comprises final polishing which
enables control of minor deviations from the
discharge norms. The various unit operations
involving all the three process stages are shown in
Fig. 1.

DEVELOPMENTAL TRENDS

Process Technology

Improvements in Conventional Treatment Process

Various developments have taken place in all
the three stages of treatment. In ‘pretreatment stage’,
parallel plate separators are used for efficient
removal of tar and oil. Dissolved Air Floatation
(DAF) with coagulant and polyelectrolyte dosing
has proved to be very efficient in removing
suspended solids and emulsified oils.



96

Everyman’s Science     VOL. XLII  NO. 2,  June ’07 — July ’07

During the ‘primary treatment step’, the removal
of free and fixed ammonia to optimum levels can
be enhanced by steam stripping at higher pH levels
achieved by caustic dosing in ammonia still.

During ‘secondary treatment’, removal of CN
and NH3 in the coke oven effluents has been
matter of intense investigations. Multistage activated
sludge (bio-oxidation) process have been evolved
to solve the problem. However, the recent
development of a single stage activated sludge
process with very high Mixed Liquor Suspended
Solids (MLSS) of 14,000-20,000 mg/I compared to
conventional process having 5000-6000 mg/I
coupled with high residence time has been found
to be very efficient in meeting final discharge
standards.

Developments in the use of ion-exchange resins,
activated carbon, ozonation etc. are major
development in the ‘tertiary stage’ treatment.

ROOT ZONE PROCESS : ALTERNATE
TECHNOLOGY FOR COKE-OVEN
EFFLUENTS TREATMENT

This novel process exploits the natural ability
of phragmites reed to transfer large quantities of
oxygen from the atmosphere to its root zones
where bacteria in the soil accomplish biological

removal of pollutants. Both aerobic and anaerobic
micro-organisms are active in the rhizosphere (first
60 cm below the top-soil) due to development of
aerobic and anaerobic zones in the reed bed. Hence,

nitrification and denitrification processes occur
together with the degradation of organics,
thiocyanates and cyanides. However, availability
of land may be a constraint in the adoption of this
technology.

ENGINEERING AND DESIGN

In biological treatment, Sequential Batch
Reactors (SBR), where operations are performed
in sequence in the same reactor leading to increaed
operational efficiency, may be of appropriate design
in some cases.

Anaerobic bio-degradation of high strength
industrial waste water has been successfully
practised in sugar industries. However, coke oven
waste water poses certain difficulties in complete
bio-degradation by anaerobic route. A combination
of anaerobic-aerobic bio-degradation has been tried
with success. One of the drawbacks of anaerobic
digestion is slow rate of bio-degradation. This
shortcoming has been overcome by fluidished bed
technique.

 Fig. 1 : Process flow diagram for coke oven effluent treatment

Coke oven
effluents

Separators Still
Equalisation-
Neutralisation

Tank
Mixer

Clarifloculation

Removal of Suspended
Solids, Tar & Oils

Removal of free
& fixed Ammonia Chemicals

Sludge
Dewatering

Activated
Sludge Process
(ASP) Stage I

ClarifierTrickling
Filter

ASP
Stage II

Clarifier
II

Polishing
Stage

Chemicals

Treated
water for
discharge

Ammonia Removal Cyanide Removal Phenol Removal

Steam



97

Everyman’s Science     VOL. XLII  NO. 2,  June ’07 — July ’07

Plant Number Capacity Specific Remarks

of Units (M3/hr) Features

BSP 1 200 Single Stage –

ASP, TF

DSP 2 180 ASP two –

stage

IISCO 2 11 & 18 Single stage Upgradation

ASP of ASPs to

second stage

RSP 1 150 Two stage TF Stage

ASP, TF placed

between

ASP 1st snf

2nd Stage

ASP : Activated Sludge Process
TF : Trickling Filter

ENERGY CONSERVATION

Anaerobic bio-degradation of coke oven
effluents results in generation of bio-gas which
could be a source of energy. The anaerobic-aerobic
combination of bio-degradation results in reduced
net energy consumption as the anaerobic process
consumes less energy.

AUTOMATION AND COMPUTERISATION

Critical parameters in the biological treatment
process like pH and NH3 content are controlled by
a closed loop control system monitored by a
computer. Ammonia stripping at higher pH for
stripping of fixed ammonia in ammonia liquor is a
very effective technology but with complete
automation and computerisation.

Single stage computer controlled bio-treatment
units are now being used to treat raw coke oven
effluents without any prior treatment to meet the
stringent existing pollution control norms.